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1. Unit of pulley transmission (6.22.001)
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16. Unit of front cover and lamp frame Am.ﬂ,.oo:

No.

A= CHEE T = WV T N UV R NS

L I T N N S S S SOC s
Ur.hww.—oxooo\xoxm-#ww'—c

.

w

o
.

Code

GB5783-86
GB93-87
GB97.1-85
6.47.011
6.47.112
6.47.113
6.41.112
GB882-86
GB97.1-85
GB91-86
GB8§45-85
6.47.102
6.47.101
6.47.103
GB5783—-86
GB93-87
GBY7.1-85
6.48.013
6.47.013
6.47.104
6.47.105
GBS818-85
GB97.1-85
6.47.106
6.47.107

Bolt M 8 x 16
Washer 8
Washer 8

Welded parts of front cover

Welded parts of inclined motherboard

torsion spring
motherboard

Pin shaft B8 = 105
Washer 8

Split pin 2 x 22
tapping screw ST4.2-C-H
Decorative housing
Glass lamp cover

Clip

Bolt M6 x 16

Washer 6

Washer 6

Assemble of front lamps
Welded parts of cover
Screw knob

Turning sheath

Cross screw M5 x 16
Washer 5

Lock piece

Gasket of vibration absorbing

Quantity

6
6

7.6_5

e

2. Unit of accumulator frame (6.25.001)
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15. Unit of fender (6.46.001)

No. Code Name

1 6.46.011 Welded parts of left fender
2 6.46.012 Welded parts of right fender
3 GB5783-86 Bolt M8 x 16

4 GB97.1-85 Washer 8

S GB93-87 Washer 8

o 3

Quantity
1

L

3. Subassembly of supporting frame (6.25A.001)
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14. Unit of adjustment for armrest frame up and down (6.40.024)

No.

o

35

Code
6.40.024-101
GB8I8-85
GB6172-86
GB93-871
6.40.024-106
6.40.024-107
GB818-85
GB6172-86
6.40.023

Name

Shaft cover

Cross screw M6 x 25
Nut Mé

Washer 6

Fixed seat of handle
Handle

Cross screw M6 x 18
Thin nut M6

Assemble of operating flexible

shaft for armrest adjusting up and down

6.40.024-103
6.40.024-104
6.40.024-02
6.40.024-102
GB879-86
GB5783-86
GB879-86
6.40.024-105
6.40.024-03
GB882-86

Movable pin head

Press spring

Welded parts of lock frame
Elastic spilt pin

Elastic cylinder pin 6 x 30
Bolt M6 x 12

Elastic cylinder pin 4 x I8
Double terminal gear shft

Welded parts of shift fork

Pin shaft B8 x 40

Quantity
1
1

O

GE)

12

10

4. Unit of machine frame (6.30.001)
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13. Unit of operation for main clutch (6.40.018)

No.
1

«33 .

Code
GB5787-86
6.40.018-109
6.40.018-01
6.40.016-102
6.40.020
6.40.018-101
6.40.018-02
GB894.2-86
6.40.018-104
GB91-86
GB97.1-86
GB97.1-85
GB896-86
6.40.018-106
6.40.018-03
6.40.018-105
6.40.018-103
6.40.018-102
6.40.018-108
6.40.018-107

Name Quantity
Iexagram bolt M6 x 12 3
Indicating brand (3) 1
Welded parts of handle lever for main clutch 1
Sheath of handle 1

Assemble of handle flexible shaft for clutch 1
Reset spring (1) 1

Welded parts of auxiliary lever for main clulch 1

Retainer 12 2
Sheath of auxiliary lever Red and black eachl
Split pin 2 x 12 1
Washer 6 1
Washer 12 1
Split retainer 2
Sheath of pin 1
Welded parts of reset handle lever 1

Reset spring (2) ]
Buffer block 1
Control panel of main clutch ]
Indicating brand (2) ]

Indicating brand (1) 1

5. Unit of left and right driving wheel (6.34.001)

10~
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12. Unit of turning changeable apparatus (6.40.015)

No.

«3]

Codc
6.40.015-117
6.40.015-06
6.40.015-02
6.40.015-101
GB818-85
GB93-87
6.40.015-03
6.40.015-103
6.40.015-107
6.40.015-106
6.40.015-104
GB308-84
6.40.015-102
GB5187-86
6.40.015-05

Name

Fixed cover

Assemble of flexible shaft for turning fixed cover

Assemble of outer housing for turning device
Press plate

Screw M5 x 8

washer 5

Assemble of rotating disk
Rotating cover

Seat of nameplate
Indicating nameplate
Rotating supporting frame
Steel ball 5.5 0
Compressed spring
Hexagram bolt M6 x 12

Assemble of flexible shaft for turning rotating cover

Quantity

1
2

—

[NSTE S

6. Unit of hanging and connecting frame (6.35.001)

12
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11. Unit of handle for right turning (6.40.014)

No. Code Name

1 6.40.014-01 Assemble of turning handle
2 GB822-88 Screw M6 x 25

3 GB6172-86 Nut M6

4 6.40.014-102 Fixed seat

5 GB5781-86 Bolt M6 > 28

6 GB97.1-85 Washer 6

1 GB93-87 Washer 6

8 GB6170—-86 Nut M6

9 6.40.014-101 Light fixed press cover

10 6.40.014-103 Reset torsion spring

+ 29 .

Quantity
|
|

[ NSRS

7. Unit of gearbox (6.37.001)
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10. Unit of switch for left turning handle and throttle(6.40.013)

No.

(&Y

.N-\'

Code
6.40.014-01
GB822-88
GB6172-86
6.40.014—103
6.40.014—102
6.40.013-01
GB5781-86
GB97.1-85
GB93-87
6.40.013—-02
6.40.013-03
6.40.013-102
6.40.013-101
GB818-85

Name Quantity

Assemble of turning handle

Screw M6 x 25

Nut M6

Reset torsion spring

Fixed seat

Assemble of press cover for left fixed seat
Bolt M6 x 20

Washer 6

Washer 6

Assemble of switch for throttle
Assemble of flexible shaft for throttle
Saddle shape elastic washer

Press cover

Screw M6 x 10

1
1
1

46 260017 45 44 43 42

\|~
|

e %
41 an 49 39 38
&

5 e
N
b
X /s
o
NN

7. Unit of gearbox (6.37.001)

37

36
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9. Unit of control panel for armrest frame, rotary cultivation
operation, sub-shift operation and operation (6.40.012)

(6.40.016) (6.40.017) (6.40.019)

No.
1

D& s

Code Name Quantity

6.40.012 Assemble of armrest frame

6.40.016-102 Sheath of handle

6.40.016-01  Welded parts of sub-shift handle lever
6.40.016—101 sheath

GB8942-86  Retainer 12

6.40.017-01  Welded parts of control handle lever for rotary cultivation
6.40.019 Unit of control panel for operation
GB5787-86  Hexagram bolt M6 x 16

6.40.101 Sheath of armrest frame
6.40.021 Assemble of flexible shaft for sub-shift handle lever
6.40.022 Assemble of flexible shaft for rotary cultivation

GB5983-86  Bolt M12 x 124

6.40.001-02  Welded parts of lock handle for armrest
GB97.1-85 Washer 12

GB93-87 Washer 12

1
3

N = [ S

67) (65) (66) 86

S 87
\AI = a6
Vi
©
88 :

7. Unit of gearbox (6.37.001)

« 18-



CpT -

(100°0%°9) snyesedde Buiuin}as Buisnoy jo Jun '8

anore g L9 S

L1

¢l
I
¢
I
I

Amuend

Sy x 99 Jeys uld

19A00 Joouad iIsn(g
X0qJead-qns Jo jIoj Jiys jo 3urrdg
9AQ[S 1JeyS

J9UsSe (M

9AQ[S HeyS

3I0] YIYS JO 9[qUIssSY

70€9 dutiedaq Jur[oy

JJeyS pI¢ Jo Iea3 poeads Yoy
Jaysem

1JTYS MO[ JO Iead 9AIOY
Hius—qns Jo ysIp Yiys

Heys plg

I ¢¢ 1.q [e9S

JJIUS AJeIIXNE Ul Iead yomb Jo 1833 ATV

Ioysem
pi¢ Jo 1ea3 poads molS

¥00[q JO dqUISY
aweN

98-7884D
LELLE-9
8EI'LE-9
GEL'LE=9
rILE-9
IPILE=9
610°LE-9
v6-9LTL/dD
8S1'LE-9
LSTLE=9
LIT'LE-9
91V LE=9
EITLE-9
y8-80¢dD
CITLE-9
€01'LE-9
cIrLe-9
S10°LE-9
9pod

e 61 o

601
801
LO1
901
S0l
v01
€01
201
101
001
66
86
L6
96
S6
v6
€6
6
‘ON



8. Unit of housing retumning apparatus (6.40.001)

No.

0 1 N ML D

Code
GB5282-85
6.40.011-02
6.40.011-101
6.40.011-102
GB62-88
GB97.1-85
6.40.011-03
GB5787-86
GB5782-86
GB97.1-85
GB5282-85
GB93-87
6.40.011-108
6.40.011-103
6.40.011-05
6.40.016-102
6.40.011-01
GB5783-86
GB93-87
GB97.1-85
6.40.011-104
6.40.011-04
6.40.011-105

6.40.011-106
6.40.011-107
6.40.001-01
GB5983-86
GB6172-86
GB93-87
GB5787-86
GB93-87
GB6172-86

Name Quantity

Tapping screw ST4 x 8-C-H
Welded parts of limit frame for main shift
Seat of retainer

Indicating brand of shift
butter nut M5

Washer §

Adhesive parts of limit block for rotary cultivation
Hexagram bolt M8 = 12

Bolt M10 x 135

Washer 10

Tapping screw STS x 9-C-H
Washer 5

Fasten plate

Buffer sheath @10 x 1

Welded parts of operation lever
Sheath of handle

Welded parts of case

Bolt M 8 x 16

Washer 8

Washer 8

Fixed plate for air filter
Welded parts of fixed frame
Adjusting parts (I set)

According to needs

Butter spring

Turning sheath

Welded parts of flexible shaft fixed frame
Bolt M8 x 70

Nut M8

Washer 8

Hexagram bolt M6 x 15

Washer 6

Nut M6
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7. Unit of gearbox (6.37.001)
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